djamato

% Parts List

HIGH SPEED SAFETY STITCH MACHINE
FOR HAVY WEIGHT MATERIALS

AZ7600G-1

MODELS & DEVICES

AZ7600G-C-1 AZ7620G-CA-1
K1 C SC10

\% YAMATO SEWING MACHINE MF&. £0,LT0.



—VYVIAMNDRE

Z@N—WUZFMAE@mE{BDNLC&MJIﬁDN(%X2~fﬂ%%$f7w LTA SR NEMER
LTWET,

HEI~13ICIERATTILEZH L TWET,

ER14~TTETIL. AREBESETHULTWET,

IN=YIAMEEHEINTWBE NS —DTETREXAEXBERDLLTWET,

ARV FICRE L THIHFE. BRHEOY 1 XTY,

LS50 (Parts No. OBlcEBIhTWET,. )
[ 1 RIEID/N—Y URMIHL T, SEEEINHBRERDLTVWET,
[ 1 AZIBParts No. BRORIEEORIR
€ FEO/R—YYIKNHULT, SEEMSNEBRETEFILERDLTVWETD,

HEEXOBRD &R

W ZOIR—Y )X MIEEHSNTWBERE EXDBE. Parts No.FIZIE, 2150210) THREWLET,
Y 0020004Di5EF. 0020004X (F20004 T T UL\,

W IT7Fa—TJHENORERBEERIEZRBASETEN.

BHE. CON=YVRANDEHEFET. WRICEIDEFINDHBENHDETDOTTITETIL,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of AZ7600G-C5DA-1,C6DA-1, C7DA-1with
Angled Knife,

The items from No.1 to No.13 contain the standard model.

The following items included No.14 contain the submodel and Device.

The dimension of Collar on this Parts List shows Inside diameter X Outside

diameter X Width.

Numbers on a connector show sizes of joints.

Explanation of Marks (marked at the Side of Part No.)
[ 1 means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
Y  When placing an order for the parts from this Parts List, please clearly state the Parts No.
(eg.2150210) which you require so that we can deliver the correct Parts to you.
¥  When the Part No.is “0020004" , please place an order for the part by showing “0020004"
or “20004" .
¥ When ordering Air Tube, please inform us of the Part No. and the length.

This Parts Listis subject to change without notice,



Contents HR
MISCELLANEOUS COVERS(1) F1IX—BAR(1) 1
MISCELLANEOUS COVERS(2) HIR—BER(2)
MISCELLANEOUS COVERS(3) HIX—ER(3)
MISCELLANEOUS THREAD EYELETS FREBER
MISCELLANEOUS CRANKSHAFT & BUSHINGS E ) AW ATEI R Y A
NEEDLE BAR DRIVING MECHANISM HiEEE
KNIFE DRIVING MECHANISM X A HERE
PRESSER FOOT MECHANISM s
UPPER LOOPER DRIVING MECHANISM FIL— I8

Olo|INO|O |~ WIDN

LOWER & DOUBLE CHAINING LOOPER DRIVING MECHANISMTIL—RRUFZERIL—/UE#E10

FEED DRIVING CONTROL MECHANISM RIX U RS 11
FEED DRIVING MECHANISM e IR 3 12
LUBRICATING MECHANISM inimseE 13
AZ7620G-1 EXCLUSIVE PARTS YITETFIEARR 14 .
K1 DEVICE K1&E& 15
C DEVICE CxRE& 16
SC10 DEVICE SC10&& 17
EXTRA PARTS RER M 18
MISCELLANEOUS SUPPORTING BOARD T iRE R 19
THREAD STAND RIA 20
WARNING LABEL EEINI 21
LIST of MAIN SPARE PARTS FEBRIVRAL 22
INDEX %5l 23




AZ7600G-1



MISCELLANEOUS COVERS(1)
L

NN—FFK(T)

1

RefNo Parts No. Description m Amt.Req
1 2100006 Cloth Plate JAXT7L—k 1
2 2150210 Cloth Plate(lLower) JOXRTZ7L—K(F) 1
3 2100014 Rubber Cushion JORXTL—h(TFHEXE 1
4 001123 Washer AV 4 5
5 000644 Spring Washer ATV Ty v 3
6 110045 Screw{M4-07 X 12) Exy 3
7 2100011 Cloth Plate Eccentric Bushing IFxtEyITvya 1
8 160001 Screw(M4-0.7 x 4) Exy 1
9 2100012 Collar(4 X 9 X 6mm) ho— 1

10 003637 Screw(1/8-44 X 2.5) Exy 1
11 2150015 Cloth Plate Spring JORTL—MISR 1
12 110012 Screw(M4-0.7 X 5) IExry 2
13 100001 Lock Nut Ay o+ hk 1
14 110031 Stop Screw(M4-0.7 X 12) ARy IRy 1
15 0020004 Oil Cap AANFryT 1
16 0020005 O-ring(P28) ovuyvy 1
17 2150287 Top Cover i DA 1
18 110016 Screw(M4-0.7 X 15) it=7 6
19 2150026 Top Cover Gasket A=y 1
20 2100864 Oil Reservoir Gasket N A 1
21 2151054 Oil Reservoir =T 1
22 006816 Screw(1/4-24 X 8) Ry 4
23 0032879 OilReservoirRubberCushion(Black-colored) BAik I L (EE) 3
24 0033627 OilReservoirRubberCushion{Green-colored) BAik I L (& &) 1
25

26 2100875 Oil Reservoir Positioning Bar ST EIEE 4
27 300004 Washer Ty 4
28 120017 Screw(M5-0.8 X 15) xRy 6
29 0020137 Drain Hole Seal Iy FY 1
30 005075 Drain Hole Screw(3/8-24 x 8) MiRF Ry 1
31

32 2151056 Wind Guide Plate Y 1
33 110013 Screw(M4-0.7 X 8) Exy 2
34 300043 Washer AR 2
35 2048401 Serial Number Plate BETL—N 1
36 000726 Rivet AR 2

AZ7600G-1



AZ7600G-1



MISCELLANEOUS COVERS(2)
L

73NN —E %R (2)

2

RefNo Parts No. Description m % Amt.Req
1 2150380 Side Cover BIm A/ — 1
2 110013 Screw(M4-0.7 X 8) int=S7 6
3
4 2150018 Eye Guard Holder A H— Rk 1
5 170032 Screw(M4-0.7 X 5) iI=7 1
6 000010 Conical Spring Washer MK Ty 2+ 2
7 2150125 Eye Guard FAH-R 1
8 110076 Screw(M3-0.5 X 6) Exy 2
9 000444 Washer Tyy 2

10 2150023 Needle Bar Oil Defender gEmR T 1
11 110012 Screw(M4-0.7 X 5) =) 2
12 2150024 Needle Bar Qil Seal sEY—)L 1
13 190015 Screw(M14-2 X 6) xRy 2
14 2150025 Logo Plate AId~Y—74k 1
15 110106 Screw(M4-0.7 X 8) IExry 2
16

17

18

19 2100538 Front Cover Latch Spring e A A A3 1
20 0024446 Front Cover Hook BIBxAN—T v 1
21 001203 Screw(9/64-40 X 4.5) =7 1
22 0020016 _Front Cover Hinge Pin Bl AN—EYIEY 1
23 003637 Screw(1/8-44 X 2.5) ExRY 2
24 2100024 Front Cover(Right) BT A/ — ]
25 0024095 Front Cover Hinge Spring BIRAFA/I—k IR 1
26 2151055 Front Cover Hinge il ACl ) 1
27 2100703 Chip Guard(Openable) Y% ik 1
28 110003 Screw(M3.5-0.6 X 6) Exy 2
29 2129420 Model Plate(Green) B AR (%) 1
30 2 ———=—= Threading Chart(See the Table) CREBVR(TRSR) 1
31 2100856 Front Cover Latch X AN—-ZvF 1
32 110054 Screw(M3-0.5 x 3.5) xRy 2
33 390513 Threading Chart(Left) RBYVE(E) 1

Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge

and devices).

() B 2 X O BsEA (7 —YilE. B2 8o SV,

Parts No.

Models ' Threading Chart |
AZ7600G-1 390692
AZ7620G-1 390688

AZ7600G-1



S

16—

/ } N
Vi SR /7
/! w\ \
\ o

N //

/

,/e__,<
N

S

AZ7600G-1



MISCELLANEOUS COVERS(3)
L e

RefNo

Parts No.

HIIN—B{R(3)

3

Description m A Amt. Req
1 2100035 Feed Mechanism Cover be U AP AN 1
2 2100921 Feed Mechanism Cover Gasket EU EAN—=Ry x> 1
3 110048 Screw(M4-0.7 X 10) IRy 5
4 2100047 Rubber Cushion 18 X R () 1
5 2110027 O-ring(P52) ouvy 1
6 2110026 Ball Bearing Holder NPYVTET 1
7 110013 Screw(M4-0.7 X 8) Exry 7
8 2100318 Fan Cover 7RI~ 1
9 110012 Screw(M4-0.7 X 5) xRy 2
10 150004 Screw(M4-0.7 X 6) Exy 1
11
12 2150022 Pushbutton TyaiRkgy 1
13 2100861 Oil Seal A=) 1
14 0033024 Retaining Ring Abhy 7Yy 2
15 0068517 Pushbutton Spring AN A3 1
16 330008 Seal Plug B 1
17 330000 Seal Plug &5 1
18 2150017 Fabric Guide Plate FHERAR 1
19 110064 Screw(M4-0.7 X 8) IExRY 2
20 2100918 Tail Cover Gasket BAHNR—=IRyFY 1
21 2100037 Tail Cover Bh— 1
22 2150069 Seal Plug B 1
23 2100960 Ball Bearing Housing NI 1
24 2100874 Ball Bearing Housing Gasket NDI TRy F 1
25 130003 Screw(M4-0.7 X 7.3} Fxy 3
26 0093528 Looper Thread Pipe Stay KRB/ TET 1
27 0021735 Looper Thread Pipe P SEVAG g 1

AZT7600G-1



AZ7600G-1



MISCELLANEOUS THREAD EYELETS
e ———

REBR

4

RefNo Parts No. Description m A Amt. Req
1 2160122 Thread Guide Plate REWIR 1
2 110013 Screw(M4-0.7 x 8) xRy 3
3 0024084 Thread Tension Spring Cap RFFNEF vy 7 (L) 4
4 0024083 Tension Spring Bushing RAFFH v hEY IEX 4
5 0024157 Tension Spring(Lower Looper Thread) TIL—/CREATF/\R 1
6 0020118 Thread Tension Spring Retainer REFFINEF vy 7(TF) 4
7 000178 Felt Tk~ 4
8 0031111 Tension Disc HEAFm 8
9 000177 Felt ZxlLk 4

10 190016 Tension Post RER T 4
11 0032962 Tension Disc Eyelet RFATFERE 3
12 0032952 Tension Spring(Upper Looper Thread) EJL—/CRIF/INx 1
13 2150136 Tension Spring(Double Chain Thread) #3#HFEF/N\R(ZEE) 1
14 0024156 Tension Spring(Needle Thread) SR TFINE 1
15 2150116 Tension Disc Eyelet for Needle Thread #5327 & &8 1
16 2150167 Needle ThreadEyeletHolder(DoubleChain) —EB# R EIRATA 1
17

18 110002 Screw(M3-05 X 5) xRy 1
19 0022215 lLooper Thread Pipe KRB/ T 2
20 2100404 DoubleChaininglLooperThreadEyelet(Rear) Z&ER /)L —/ CRIE () 1
21 110009 Screw(M4-0.7 X 8) kxR 4
22 2150030 Oil Container SP&>Y 1
23 2150031 Oil Container Plug B 1
24 310105 Felt SP7xlbb 1
25 2150032 Felt Holder SP7x/LMEI 1
26

27 2150124 Needle Thread Eyelet Holder B HREE TR 1
28 110001 Screw(M4-0.7 X 54) 1ERY 4
29 2150115 Needle Thread Eyelet(Right) HARE(R) 1
30 006035 Screw(9/64-40 X 7) xRy 1
31 000644 Spring Washer A7V T Ty v 1
32 000322 Nut +Twvhk 1
33 2150162 NeedleThreadEyelet(Right){DoubleChain) Z&E &R &R E () 1
34 2150114 Needle Thread Eyelet(Left) #HRIE (L) 1
35 2150389 Needle Thread Pull-off Rigy 1
36 110064 Screw(M4-0.7 X 8) Exy 1
37 000644 Spring Washer ATV T Ty v 1
38 000653 Knock Pin Sy EY 1
39 2150165 DoubleChainingLooperThreadEyelet(Left) Z&EIR L —/CRIE(EL) 1
40 110008 Screw(M4-0.7 X 5) xRy 2

Ref. No 41 to 67

See the following page.

AZ7600G-1



AZ7600G-1



MISCELLANEOUS THREAD EYELETS RIE R R 4

L

RefNo Parts No. Description m % Amt.Req
41 2150151 Thread Eyelet Stopper “XHRER MY 1
42 110091 Screw(M3-0.5 X 3) ExRY 1
43 0020123 Tension Disc Eyelet “EBRRBATFERE 1
44 190002 Tension Post KRB 1
45 0020124 Tension Disc —ERARFL 2
46 0020125 Double Chaining Looper Tension “ERLRAFINR 1
47 0020126 Tension Spring Bushing “ERARTFIY FEY X 1
48 000182 Adjusting Nut HEIT Y b 1
49 0020167 Double Chaining Looper Thread Eyelet ZX %3& 1
50 009853 Screw(11/64-40 X 6.5) xRy 1
51 0020165 Thread Eyelet Bracket X AREAR 1
52 000010 Conical Spring Washer MR Ty v 1
53 190000 Screw{M4-0.7 X 7) xRy 1
54 0020166 Thread Retaining Finger REAN 1
55 2150176 Thread Retainer Plate Support INGRFIR 1
56 2150107 Thread Retainer Plate INFF I 1
57 2150108 Thread Retainer Spring INRFIINR 1
58 170037 Screw(M2-04 X 4) xRy 1
59 2150415 Looper Holder Cover IW—IREHIN— 1
60
61 2150422 Upper Looper Thread Eyelet I —IkE 1
62 2150423 Lower Looper Thread Eyelet TIL—/RE 1
63 000014 Washer Tyy 2
64 110002 Screw(M3-0.5 X 5) IRy 2
65 110026 Screw(M3-0.5 X 6) xRy 1
66 2150425 Looper Thread Eyelet(Left) JL—ICRE ) 1
67 130020 Screw(M4-0.7 X 6.3) =7 1

AZ7600G-1



GGGGGGGGG



MISCELLANEOUS CRANKSHAFT & BUSHINGS

RefNo

FMERO Ty yvaEE D

T

Parts No. Description m A Amt.Req
1 2150214 Machine Pulley 2y T7-=Y 1
2 160007 Screw(M6-1 X 6) xRy 5
3 2110181 Oil Cooling Fan BRI 7 1
4 160001 Screw(M4-0.7 X 4) Exy 5
5 2110184 Wave Washer VSRR ¢ 1
6 2110183 Mechanical Oil Shield Bty 1
7 3100131 Crankshaft Ball Bearing{(Right) IR=ILRT V7 (h) 1
8 3100129 Bearing Adapter RF Y TZr 1
9 2150086 Oil Pump Driving Worm DAL 1
10 2150038 Crankshaft Bushing RTwa 1
11 2160100 Crankshaft PIVoTN T 1
12 2150209 Pin SHMEHIRE > 1
13
14 160027 Screw(M3-0.5 X 3) ERY 5
15 2100872 Crankshaft Ball Bearing(Left) IR=IRT U > T(E) 1
16 2120537 Double ChainingLooperThread Take-up #RFAFH LA 1
17 2100410 Thread Take-up Pin RBFHLEY 1
18 2150039 Crankshaft Bushing WTwoa 1
19 2100105 UpperKnife Driving ShaftBushing(Right) EX X7 v 2 2 (H) 1
20 2150043 UpperKnife - FeedBarDrivingShaftBushing X X&f - XD T v 2
21 2100117 Upper Knife Driving Shaft Oil Seal EXREAIL =)L 1
22 2150049 Needle Bar Driving ShaftBushing(Right) #$f&0 S 7#~7 v 1 (h) 1
23 2150048 Needle Bar Driving Shaft Bushing(Left) #8272 > 787 v 3 2 (k) 1
24 003636 Cap Screw(5/16-32 X 3.5) EE S 1
25 000526 Gasket Iy F Y 1
26 2150040 Needle Bar Bushing(Upper) g7y (k) 1
27 310109 Oil Wick SIS 1
28 2150041 Needle Bar Bushing{Lower) HET v a(F) 1
29 2150046 UpperLooperDrivingShaftBushing(Front) £JL—/\8h 7 v 3 1 (8) 1
30 2150047 UpperLooperDrivingShaftBushing(Rear) LIL—/8h7 v 2 1 () 1
31 2100272 Looper Driving Shaft Oil Seal =@ A1 )L —)L 1
32 2150044 LowerLooperDrivingShaftBushing(Front) TIL—/8 7w 2 2 (80) 1
33 2150045 LLowerLooperDrivingShaftBushing(Rear) T/L—/S&7 v > = () 1
34 0077301 Looper Shaft Oil Seal W—IEAC I — 1
35 2100412 DoubleChainingl.ooperShaftBushing({Front) Z&IR /L — /8 7w 3 2 (§) 1
36 2100413 DoubleChaininglLooperShaftBushing(Rear) ZEE /L — /87w 2 2 (1) 1
37 2150042 Feed Bar Driving Shaft Bushing(Left) U8~ w3 1(k) 1
38 2150069 Seal Plug S 1
39 2100414 Looper Rocker Shaft Bushing I—ICETRE T v 2
40 2100417 Seal Plug = 1
41 2100098 Control Lever Shaft Bushing EUSREILN—8 Ty o 1
42 2150050 Needle Bar & Needle Bar Bushing, C.Set  #t# - 7w a2 () 1
43 2100642 Needle Bar Ak 1

AZ7600G-1



AZ7600G-1



NEEDLE BAR DRIVING MECHANISM EAREY Y 6
e
RefNo Parts No. Description R Amt.Req
1 2110252 Needle Bar Driving Connecting Rod  ##0O0wv R 1
2 120049 Screw(M4-0.7 X 16) kXY 2
3 2100144 NeedleBarDriving ConnectingRodPin #8757y 1
4 160002 Screw(M4-0.7 X 5) =) 1
5 2101405 Needle Bar Driving Lever $HET > v 1
6 120006 Screw(M6-1 x 12) =7 1
7 2100137 Collar{12 x 20 X 10mm) Ho—= 1
8 160003 Screw(M5-0.8 x 5) xRy 2
9 2150242 Needle Bar Crank Arm, C. Set #ET 7> U (#) 1
10 2150053 Needle Bar Driving Shaft sEO S o 1
11 2101406 Needle Bar Crank Arm 1y A 1
12 300008 Washer Tyv 1
13 140003 Screw(M6-1 X 18) =7 1
14 2100138 Needle Bar Connecting Link gEY >V 1
15 2100176 Needle Bar Connecting Link Pin B oY 2
16 310089 Oil Wick WA 2
17 2150059 Needle Bar Connecting Bracket et 1
18 110006 Screw(M3.5-06 X 10) xRy 1
19 160016 Screw(M4-0.7 X 4.5) Exy 2
20 2100642 Needle Bar s 1
21 2169112 & Needle Clamp(C) g1k X 1
22 @ e ——— Needle(System : DC X 27) £t 2
23 001900 Screw(1/8-44 X 24) Exy 2
24
25 2150383 Stitch Plate Support Stay RN AT 1
26 110009 Screw(M4-0.7 X 8) Exy 6
27 2150384 Stitch Plate Support(Rear) SHREXH & (1) 1
28 110001 Screw(M4-0.7 X 5.4) Exy 2
29 009736 Screw(M4-0.7 X 6) 1Ry 2
30-1 2158058 & Stitch Plate(C5) #iR 1
30-2 2158059 ¢ Stitch Plate(C6) #AR 1
30-3 2158067 ¢ Stitch Plate(C7) SR 1
31 005345 Screw(11/64-40 % 8.3) Ry 2
32 2100145 Stitch Plate Support(Front) FHARENY & (71) 1
33 110011 Screw(M5-0.8 X 10) Exry 2
34 0032604 Rubber Cushion B A EE 1
35 2109211 -NeedleGuard(Front)(DoubleChainStitch) A V&= (’0) 1
36 110002 Screw(M3-05 X 5) xRy 1
37 2150035 HR Unit, Complete Set HR £ E(18) 1
38 3100370 Tube Joint IRA THF 1
39 21001562 Oil Tube(70mm) Y& /X0 7 {70mm) 1
40 310005 Oil Wick S 1

Ref. No 41 to 53

See the following page.

AZ7600G-1



AZ7600G-1



NEEDLE BAR DRIVING MECHANISM

SRS

6

RefNo Parts No. Description m %A Amt.Req
41 2100533 HR Felt Holder HRZz /LTS 1
42 310001 HR Felt HR~Z )Lk 1
43 2100535 HR Felt Holder Bracket, C. Set HR B & (18) 1
44 2100536 HR Felt Holder Bracket HREMT A& 1
45 000393 Roll Pin a—iEy 1
46 110013 Screw(M4-0.7 X 8) 1Exry 1
47 320008 Fitting Stud(Short) EHFRIL b (38) 1
48 000567 Seal VARV 1
49 2150150 HR Unit Bracket HREEBA 1
50 2109212 Needle Guard(Rear)(DoubleChain Stitch) -1 > % #5247 (#%) i
51 007627 Screw(M4-0.7 X 6) xRy 2
52 2129200 Needle Guard(Front)(Overlock Stitch) A —/ #54 (F1) 1
53 110027 Screw(M25-045 X 3.5) = 2

AZ7600G-1



AZ7600G-1



KNIFE DRIVING MECHANISM A XS Y4
—
RefNo Parts No. Description m A Amt. Req
1 2100160 Upper Knife Driving Connecting Rod EXZOwv R 1
2 120049 Screw(M4-0.7 X 16) IRy 2
3 2100173 Driving Lever Pin EAREBIE > 1
4 160002 Screw(M4-0.7 X b) xRy 1
5 2101423 Upper Knife Driving Lever X bR 1
6 120006 Screw(M6-1 X 12) xRy 1
7 2100161 Collar(10 X 19 X 9mm) ho— 1
8 160003 Screw(M5-0.8 X 5) Exy 2
9 2150250 Upper Knife Driving Shaft X X 1
10 2100165 Upper Knife Holder Positioner EXZARLTEY 1
11 2121108 Upper Knife Holder(Angled Type) EXZRILT (8) 1
12 2121107 Upper Knife(Angled Type) XX () 1
13 2121114 Upper Knife Clamp EXZXET 1
14 2121110 Upper Knife Chip Guard By 1
15 000665 Washer Tyv 1
16 140013 Screw(M4-0.7 X 24) Exy 1
17 2121109 Upper Knife Holder EXZEF 1
18 110038 Screw(M25-045 X 4.5) =7 1
19 110063 Stop Screw(M3-05 X 18) ARy TRY 1
20 000488 Nut Fwhk 1
21 . 0093864 Seal Plug B 1
22 2150020 Lower Knife Holder Spring Stop TAZNRRYT 1
23 110012 Screw(M4-0.7 X 5) Exy 3
24 2100174 Cloth Plate Rubber Cushion BEIL 1
25 2150019 Front Cover BIANR— 1
26 110001 Screw(M4-0.7 X 5.4) xRy 2
27 2100009 Cloth Plate Spring Pin NRRxZTEY 1
28 2150021 Lower Knife Holder Locking Plate TAZXAEIEX 1
29 0032919 Lower Knife Holder Spring TARNRR 1
30 2121112 Lower Knife Holder TXAZA 1
31 110046 Screw(Mb-0.8 X 12) Exy 1
32 212111 Lower Knife TAR 1
33 2121113 Lower Knife Clamp TAZRT 1
34 140010 Screw(M4-0.7 X 6) ExRY 1

AZ7600G-1



AZ7600G-1



PRESSER FOOT MECHANISM H s 8
—
RefNo Parts No. Description m A Amt.Req
1 190080 Adjusting Screw(M10-0.75 x 30) PR 1
2 100073 Lock Nut Oy Zo+whk 1
3 0032726 Presser Spring HINx 1
4 2150159 Presser Bar T #E 1
5 2100580 Presser Arm Positioning Guide Pin HIWEANLEY 1
6 340061 Pin vy 1
7 2150156 Presser Arm Stop HIBR hwiR 1
8 110012 Screw(M4-0.7 X 5) xRy 1
9 2150155 Presser Foot Release Lever FBT 1
10 2152027 Presser Foot Release Lever Spring eSS A 1
11 170045 Screw(M4-0.7 X 5) kxy 1
12
13 2150143 Presser Foot Lifter Lever HIgs L I— 1
14
15 170065 Screw(M8-1.25 X 10)[M8-1.25 x 10] kx¥ 1
16 2150142 Presser Foot Lifter Lever Stop HIHBTLNN=Z b wiX 1
17 120010 Screw(M6-1 X 10) 1Ry 1
18 2150144 Presser Foot Lifter Lever Link WIS LN—-U>y 1
19 2100518 Presser Foot Shaft Collar HIH>— 1
20 120017 Screw(M5-0.8 X 15) Exry 1
21 2100192 Intermediate Lever BMIEL/N— 1
22 110065 Stop Screw(M4-0.7 X 12) ARy TRY 1
23 100001 Lock Nut Ay oZ7Fwyhk 1
24 2150139 Presser Foot Lifter Lever Spring FIIBT L IN—IRF 1
25 2100099 Presser Foot Shaft Bushing WIS va 1
26 160007 Screw(M6-1 X 6) kxy 1
27 2150381 Presser Arm, Complete Set HIPBE(E) 1
28 2100189 Presser Foot Shaft I 1
29 2150382 Presser Arm HIh 1
30 2100199 Presser Arm Hinge Pin BIpe>yyEy 1
31 160001 Screw(M4-0,7 X 4) Ry 1
32 2157379 Presser Foot Spring IR 1
33 300007 Washer A 1
34 004404 Screw(3/32-56 X 5.1) Ry 1
35 0032706 Thread Chain Cutting Knife FrAYhAvE i
36 004236 [004412] Screw(3/32-56 X 4.2)[3/32-56 X 6] Ry 2
37-1 2157383 & Presser Foot, C. Set(C5) T (#8) 1
37-2 2157384 & Presser Foot, C. Set(C6) HIGH) 1
37-3 2157385 @ Presser Foot, C. Set(C7) T (F8) 1
38 2157376 Presser Foot(Upper) FI(L) 1
39 110059 Screw(M3.5-06 X 7) fI=37 1
40 2157377 Presser Foot Connector BIEEE 1
41 280013 Screw(1/8-44 X 1.7) IExy 3
42 2157401 Presser Foot(Rear) BRI 1
43-1 2157393 & Presser Foot(Front)(C5) I (FD) 1
43-2 2157394 & Presser Foot(Front)(C6) I (70) 1
43-3 2157395 ¢ Presser Foot(Front}(C7) HI(ED 1
44 2157378 Presser Foot Chip HIFv 7 1
45 005036 Screw(1/8-44 X 5.6) xRy 1
46 2150158 Presser Bar, C. Set FIEGE) 1

AZ7600G-1



AZ7600G-1



UPPER LOOPER DRIVING MECHANISM LIV —IEEHE 9
—
RefNo Parts No. Description m A Amt.Req
1 2100215 Looper Driving Lever Connecting Rod JL—/¢0Ow R 1
2 120049 Screw(M4-0.7 X 16) kExryY 4
3 2100088 Connecting Rod Swing-proof ‘L IEX 2
4 2101416 Upper Looper Driving Lever EIL—7XEhbE 1
5 120006 Screw(M6-1 X 12) IERY 1
6 2150070 Looper Driving Shaft I —iKE 1
7 2101418 Driving Shaft Thrust Ring RZANYVT 1
8 2150075 Driving Shaft Thrust Ring AZARNYVT 1
9 2100161 Collar(10 X 19 X 9mm) ho— 1
10 160001 Screw{M4-0.7 X 4) Ry 2
11 2150130 Upper Looper Thread Pull-off Fiv—ikig) 1
12 110009 Screw(M4-0.7 X 8) =7 2
13 2150615 Upper Looper Bar Crank Arm, C. Set EIL—/RY S > T (#H) 1
14 2101412 Upper Looper Bar Guide Bushing IL—IREAAZ L 1
15 2100227 Upper Looper Bar Guide Cover I—IRERE 1
16 130001 Screw(M25-045 X 6) xRy 1
17 110071 Screw(M25-045 X 6) IS 1
18 2150092 Upper Looper Bar Guide, Complete Set  JL—/SERNHR) 1
19 2101414 Upper Looper Bar Crank Arm E—=RoZ>vy 1
20 300008 Washer Ty 1
21 140004 Screw(M6-1 X 16) : Ry 1
22 2100903 Upper Looper Bar Crank Arm Pin E—=—RoZ>oEY 1
23 160002 Screw(M4-0.7 X 5) xRy 1
24 310089 Oil Wick SR 1
25 2100667 Upper Looper Bar W= 1
26 000629 Seal Plug B 1
27 2100892 Upper Looper Bar Guide JL—IRERW 1
28 310065 Oiling Felt 7Tk 1
29 2109343 Upper Looper - 1
30 210009 Screw(1/8-44 x 3.2) Exy 1
31 2100947 Standard Pin HEEY 1
32 120013 Screw(M6-1 X 15) it %% 2
33 2100854 UpperLooperSupplementaryThreadEyelet )L — /B K& 1
34 2100851 Lower Looper Thread Pull-off TIL—IRgY 1
35 000014 Washer Ty 1
36 110002 Screw(M3-0.5 X 5) i 1
37 2100890 Upper Looper Bar, C. Set JL—IRE(18) 1

AZ7600G-1



AZ7600G-1



LOWER & DOUBLE CHAINING LOOPER DRIVING MECHANISM Ti—/tgo—&B—ixu 1 O
R —

Ref.No

Parts No.

Description m A Amt.Req

1 2100215 Looper Driving Lever Connecting Rod JL—/¢Ow K 1

2 120049 Screw(M4-0.7 X 16) Ry 4

3 2100088 Connecting Rod Swing-proof I®L IEX 1

4 2150253 Lower Looper Driving Lever TIL—J 8k 1

5 160024 Screw(M6-1 X 8) IERY 2

6 2100905 Driving Shaft Thrust Ring RARZANTL—K 1

7 2100273 Collar(10 X 19 X 9mm) No— 1

8 160003 Screw(M5-0.8 X b) xRy 3

S 2150170 Looper Driving Shaft JL— /e 1
10 2101417 Lower Looper Holder Arm TIL—RE 1
11 300008 Washer Ty Ty 1
12 140002 Screw(M6-1 X 14) Exy 2
13 2150424 Thread Pull-off TIL—IXBREY 1
14 110009 Screw(M4-0.7 X 8) xRy 1
15 2109334 Lower Looper TIL—IR 1
16 2109214 Needle Guard(Rear) HRT () 1
17 110036 Screw(M3-0.5 X 6.5) Ry 1
18 180014 Screwed Pin(M3-0.5 X 4.5) Eyxy 1
19 2150169 DoubleChainingLooperDrivingConnection ZER/L—/U v & 1
20 2100249 Bushing Tva 1
21 300000 Washer Ty 1
22 140005 Screw(M5-05 X 17) IERY 1
23 2150168 Double Chaining Looper Driving Lever Z=IR/L—/\EhiE 1
24 120006 Screw(M6-1 X 10) 1Exy 1
25 2100433 Looper Driving Connecting Pin(Left) JL—/XU> V(L) i
26 160001 Screw(M4-0.7 X 4) xRy 1
27 2100436 Looper Slide Block Holder(Front) JU—/ETEE = () 1
28 2100438 Looper Slide Block Holder(Rear) L—ICHIEERE & (1) 1
29 120018 Screw(M4-0.7 X 10) xRy 2
30 2100437 Looper Slide Block L—JCETEE 1
31 000740 Seal Plug 5 1
32 2101434 Double Chaining Looper Driving Shaft ZE&)L— /& 1
33 2101420 Double Chaining Looper Holder Arm  Z“ERIL—/t& 1
34 2159300 Double Chaining Looper ZEBRIL—N 1
35 000035 Position Pin RIERX Y 1
36 300032 Washer Ty 1
37 007610 Screw(M4-0.7 X 10) xRy 1
38 300106 Conical Spring Washer IURRT w2y 1
39 100044 Nut +vhk 1

AZ7600G-1



AZ7600G-1



FEED DRIVING CONTROL MECHANISM
e ——

RefNo

Parts No.

it

A% U 5 A

11

Description m & Amt.Req

1 2150064 Main Feed Bar Lever FaxkY LIN— 1

2 120006 Screw(M6-1 x 12) ExY 4

3 2100251 Main Feed Bar Lever Pin BEU L=y 1

4 300000 Washer Ty 3

5 100002 Nut vk 1

6 000669 Washer Ty 2

7 2150075 Thrust Plate AZANTL—b 1

8 0095027 Retaining Ring Ay 7Yy 1

9 2100248 Main Feed Bar Connection BEVYVD 1
10 2100249 Connection Bushing BEVUYI T 1
11 140001 Screw(M5-05 X 12) xRy 1
12 2100266 Feed Bar, Complete Set AIEEY A (8) 1
13 2100242 Main Feed Bar BxEVUAE 1
14 2100241 Differential Feed Bar EUA 1
15 2100243 . Differential Feed Bar Connection FEU UV 1
16 2100244 Connection Bushing AEVYY I Tya 1
17 140000 Screw{M5-0.5 X 15.5) Exry 1
18 2150065 Feed Bar Driving Shaft 3% Eh 1
19 2150066 Feed Bar Driving Shaft Lever X B 1
20 2100288 Connecting Rod Pin EUOy REY 1
21 160007 Screw(M6-1 X 6) xRy 1
22 2100671 Differential Rocker, Complete Set Bk D B () 1
23 2100672 Differential Rocker BTk U e 1
24 2100673 Differential Regulating Slider A7 1
25 2100674 Differential Regulating Slider Cap RZATE 1
26 110033 Screw(M3-0.5 X 6) xRy 2
27 2100269 Differential Lever(Right), C. Set ZELIIN—(H)#E) 1
28 21002562 Slider Link ARZATIVY 1
29 0068202 Retaining Ring AbhwT7Uvy 1
30 2100253 Slider Link Pin RZAFTUIEY 1
31 2100262 Differential Lever(Right) ZHLIN—(H) 1
32 2100267 Collar(10 X 17 X 8mm) Nno— 1
33 160001 Screw(M4-0.7 X 4) IERry 2
34 000690 Spring Pin A7V Ty 1
35 2100256 Differential Lever Spring EZFLIN—NR 1
36 0020538 O-ring(P7) oV 1
37 2100263 Differential Lever(Left) ZELNN—(k) 1
38 000528 Washer Tyy 1
39 000561 Conical Spring Washer MR Ty v 1
40 100000 Adjusting Nut FEirw b 1
41 190001 Adjusting Screw(M6-1x11.5,M4.5-05x4) FEEIRY 1
42 2100271 Differential Feed Graduation ixY BEER 1
43 110016 Screw(M4-0.7 X 15) Exy 2
44 0020350 Differential Lever Stop EFLIN—=X by 2
45 110017 Screw(M5-0.8 X 8) Exy 2
46 2100257 Adjusting Screw FIvREY 1
47 2100264 Adjusting Block T v AT 1
48 2100259 Adjusting Block Spring T v AT INE 1
49 0034293 Retaining Ring AhwTUvy 1

AZ7600G-1



12

AZ7600G-1



FEED DRIVING MECHANISM prRUR Y 12
L e
RefNo Parts No. Description m % Amt.Req
1 2100865 Feed Bar Guide Support EYBAA RTR—bH 1
2 110064 Screw(M4-0.7 X 8) Exry 4
3 110004 Screw(M3.5-0.6 X 8) =87 6
4 2100866 Feed Bar Shield(Front) EUABT—ILED 1
5 2100867 Feed Bar Shield(Rear) EUBY—ILE) 1
6 2100869 Feed Bar Shield Guide EUBY—ILHAR 1
7 2100870 Feed Bar Guide EURAAR 2
8 2100868 Feed Bar Shield{(Upper) EUVBY—IL(L) 1
9 2150063 Feed Bar Guide Bushing EUBAARTya 1
10 160007 Screw(M6-1 X 6) kExy 1
11 2150290 Feed Bar Block(Rear) Shaft AR (%) Eh ]
12 160001 Screw(M4-0.7 X 4) xRy 3
13 2100283 Feed Bar Block(Rear) A1) 1
14 2150289 Feed Bar Block{(Rear) Lid BEI(R)E ]
15 130002 Screw(M3-05 X 6) Exy 1
16 2100434 Looper Rocker Shaft Lever ZERIL—/ G 1
17 2100251 Looper Slide Block Pin JIIANCIIE: -3 ] 1
18 300000 Washer Tyv 1
19 100072 Nut PaVA N 1
20 2100442 Looper Rocker Shaft ZEEB)L—/ R 1
21 003655 Screw(M4-0.7 x 10) kExry 2
22 2100443 Collar(9 x 17 X 8mm) J— B A T — 1
23 300001 Washer Tviy 1
24 0013208 Retaining Ring Ay 77Uy 1
25 2100435 Looper Rocker Connecting Rod Pin  JL—/REI#OY REY 1
26 2100444 Petaining Ring Ay TY2y 1
27 2100280 Feed Bar Block{Front) AR (FT) 1
28 2100451 Retaining Ring AbhyZUvy 1
29 2100452 Looper Rocker Connecting Rod IL—/E1EOY R 1
30 0068146 Roller Bearing Z—RIRFUT 1
31 2150386 Looper Rocker Eccentric W—IRETERIFEY 1
32 0020401 Feed Dog Eccentric Pin EUIFEVEY 1
33 2100277 Feed Dog Eccentric EYITHRtY 1
34 2100278 Roller Bearing =K7Y 1
35 2100275 Feed Dog Driving Connecting Rod =EUnOw R 1
36 2100276 Feed Dog Regulating Eccentric FEVRSF T 1
37 180002 Screw(M3-0.5 X 4) IExRY 2
38 2100289 Feed Dog Regulating Plate Spring EUSE 7L — xR 1
39 110070 Screw(M3-0.5 X 6.3) Exy 1
40 0023473 Feed Dog Regulating Plate EURE L — b 1
41 2100279 Feed Dog Regulating Gear 3 ERETE 7 1
42 180003 Screw(M5-0.8 X 8) xRy 1
43 160003 Screw(M5-0.8 X 5) xRy 3
44-1 2159027 & Differential Feed Dog(C5, C6) BIax Y 1
44-2 2159024 & Differential Feed Dog(C7) EIBES, ]
45 2159025 Main Feed Dog - 3e ) 1
46 2159026 Auxiliary Feed Dog NGEY 1
47 110026 Screw(M3-05 X 6) Exy 1
48 2150067 Connecting Rod Cover EUOy RANR— 1
49 130003 Screw(M4-0.7 X 7.3) Ry 2
50 120027 Screw(M4-0.7 X 25) Exy 1
51 2150291 Collar(7 X 15 X 10mm) Hho— 1

AZ7600G-1



||||||||||||||||||||||||||||||||||||||||||||||||||||||

\

@hu\ y 5
\ A\ \\ O

AZ7600G-1



LUBRICATING MECHANISM gl v 13
o
RefNo Parts No. Description m % Amt.Req
1 2150714 Oil Pump, Complete Set R 7 (#8) 1
2 2150104 Worm Wheel A — LR =)L 1
3 160001 Screw(M4-0.7 X 4) = 4
4 120049 Screw(M4-0.7 X 16) kExry 2
5
6 000567 Seal VARV 1
7 2150723 Oil Tube, Complete Set eI TER) 1
8 3100370 Oil Tube Fitting One Way End FOBMRF 4
9 0031831 Oil Tube Clamp BRI 7
10 2150724 Oil Tube(4.6 X 6.4 X 220mm) jrap A 1
11 320008 Oil Tube Fitting Stud(M6-1) EMFRIL N 2
12 2150722 Suction Tube, C. Set AR 7 (18) 1
13 3100371 Oil Tube Fitting Two Way WOEHF 1
14 2110261 Oil Tube(4.6 X 6.4 X 36.5mm) ez PAS 1
15 2100957 Oil Filter B 1
16 2150725 Suction Pipe(Upper), C. Set AT Z( L) HR) 1
17 2150726 Suction Tube(4 X 6 X 18mm) WAL T 1
18 2100928 Suction Tube(2.5 X 4 X 60mm) T"AIRTL T 1
19 2100929 Suction Pipe(Upper) WA/ 7 (L) 1
20 310073 Felt bk 1
21 2150202 Oil Tube, Complete Set FaH/ 81 7 (H) 1
22 2150207 Oil Tube(4.6 X 6.4 X 320mm) L=y A 1
23 320009 Oil Tube Fitting Stud(Long)(M6-1) ERFRILNER) 1
24 2150710 Oil Pressure Regulating Valve, C. Set  EEFH(#8) 1
25 2150713 Qil Pressure Regulating Valve EES 2
26 0080503 Oil Pressure Regulating Ball RAER—ILF 1
27 0030748 Guide Pin A1 REY 1
28 2157102 Spring IR 1
29 006861 Adjusting Screw(1/4-40 x 5) ey 1
30 000419 Nut FTvhk 1
31 2150325 Oil Filter Cap AANTANTFryT 1
32 110045 Screw(M4-0.7 X 12) Exy 3
33 3100061 O-ring(P42) ouyvy 1
34 3100345 Oil Filter AANT7T 1 NE 1
35 3100329 Filter Housing FANT 1 W BF 1
36
37 21500566 Oil Pipe FANIRAT 1
38
39 2100896 Oil Pipe, C. Set F1IVIA 7 (38) 1
40 2100895 Oil Pipe AANNRAT 1
41 000456 Seal Plug = 1
42 310090 Oil Wick A 1
43 2100032 Oil Sight Gauge FAANT =3 ]
44 0020538 O-ring(P7) ouvsy 1
45 110053 Screw(M6-1 x 8) IExY 1
46 320012 Oil Tube Fitting Stud(1/4-40) EWFRIL S 2
47 320016 Oil Tube Fitting Stud(1/4-40) EFERIL b 1

AZ7600G-1



14

AZ7620G-CA7-1

AZ7600G-1



AZ7620G-CA7-1 EXCLUSIVE PARTS

RefNo Parts No.

Description

Y ITETIERBSR

m_

14

Amt.Req

1 0024084 Thread Tension Spring Cap REF/IRF vy T (L) 1
2 0024083 Tension Spring Bushing RFFF v REYIEX 1
3 0030255 Tension Spring(Needle Thread) FARBETFINR 1
4 0020118 Thread Tension Spring Retainer RAFNRF vy 7(T) 1
5 000178 Felt 7zl b 1
6 0031111 Tension Disc REEFI 2
7 000177 Felt Zx) bk 1
8 190016 Tension Post RIATE 1
9 2150116 Tension Disc Eyeletfor Needle Thread #R\EFERE 1
10 2150172 Tension Disc Eyelet(Right) RIBFTFEREE) 1
11 100001 Nut PR 1
12 2150164 Tension Disc Eyelet for Needle Thread $tREFARKE 1
13 2157382 Presser Foot, C. Set(CA7) T (4H) 1
14 2157376 Presser Foot(Upper) (L) 1
15 110059 Screw(M3.5-06 X 7) xRy 1
16 2157377 Presser Foot Connector T ERER 1
17 280013 Screw(1/8-44 X 1.7) Exy 3
18 2157401 Presser Foot(Rear) HI () 1
19 2157392 Presser Foot{Front)(CA7) I (8N ]
20 2157378 Presser Foot Chip HITF v 1
21 005036 Screw(1/8-44 X 5.6) Exy 1
22 2169113 Needle Clamp(CA) &t 1k X 1
23 001900 Screw(1/8-44 x 24) Exy 1
24 2158060 Stitch Plate(CA7) gtk 1
25 2159024 Differential Feed Dog(CA7) BTE 1
26 2129301 Upper Looper L=t 1

AZ7600G-1



15

K1 DEVICE

AZ7600G-1



K1 DEVICE
L e .

KT %

[

15

RefNo Parts No. Description _ m A Amt.Req
1 2169920 K1 Device, Complete Set K1 EE(#8) 1
2 2161024 Suction Pipe Cover NG S /0— 1
3 004314 Screw(1/8-44 X 56) xRy 1
4 001230 Screw(3/32-56 X 3.8) IERY 1
5 2101163 Lower Trimming Knife Driving Arm TREXEfE 1
6 110068 Screw(M4-0.7 X 8) ExRY 1
7 2151020 Suction Pipe, Complete Set TRAE (H8) 1
8 2151021 Suction Pipe A B A 1
9 2151024 Upper Trimming Knife XA 1

10 005112 Screw(3/32-56 X 6) IERY 3
11 000240 Oil Wick PEITY 1
12 2101160 Trimming Knife Holder Pin AZFEY 1
13 2101161 Holder Pin Support AXEE VEILGE 1
14 004139 Screw(3/32-56 X 3) 1Ry 2
15 2151025 Lower Trimming Knife TH 1
16 110036 Screw(M3-0.5 X 6.5) xRy 1
17 160001 Screw(M4-0.7 x 4) Exy 1
18 2101157 Guide Block Holder TARAHAAC KBRS 1
19 2101158 Lower Trimming Knife Guide Block THA K5 1
20 2101164 Lower Trimming Knife Driving Link THERFY o 1
21 170010 Screw(M4-0.7 X 4) xRy 1
22 2101159 Lower Trimming Knife Pushing Plate  THEZ/(X 1
23 2101166 Driving Link Presser EEghUvoRL 1
24 2101165 Oil Wick Clamp SHSEX 1
25 001196 Screw(1/8-44 X 6) IRy 1
26 310011 Felt )bk 1
27 007623 Screw(9/64-40 x 5.3) Exy 2
28 2151001 Suction Pipe Support TAERME 1

AZ7600G-1



16

C DEVICE

UG . ¥

AZ7600G-1



C DEVICE

O
i
i

o

RefNo

Parts No. Description m Amt. Req
1 2109932 C Device, Complete Set C#E(48) 1
2 0033939 Hose Band(1/4 inch) IR—ZIR R /41> F) 1
3 1094011 Hose Nipple(¢ 8-PT1/8) R—2=w 7L 1
4 1097000 Regulator(AR2000-01BG) LF¥al—% 1
5 009960 Screw(M5-0.8 X 16) xRy 2
6 000669 Washer ARA 4
7 000600 Spring Washer ATV T Ty 2
8 000009 Nut . PAVAN 2
9 1097001 Regulator Support L%a1l—%BHR 1
10 006905 Wood Screw(¢ 5.1 x 20) RARY 2
11 0010263 Connector(¢ 6-PT1/8) ARIH 1
12 1096000 Air Hose(4 X 6 X 2000mm) I7iRk—X 1
13 1298000 Air Valve, Complete Set T INILT(R) 1
14 0033938 Collar(6.4 X 13 X 19mm) IFZNNILTHEB/IxhZT7— 1
15 005040 Screw(11/64-40 X 85) xRy 5
16 0033937 Return Spring I 7N 74BN 1
17 0033936 Air Valve Holder IFZ NI TBSE 1
18 0033935 Air Valve Stop TIFIRITARwIR 1
19 000334 Nut Tk 1
20 005505 Adjusting Screw(11/64-40 X 16) BEIRY 1
21 1090133 TAC Valve, C. Set TAC XL 7 ($8) 1
22 0010052 TAC Valve TAC /LT 1
23 000623 Gasket AR S 2
24 0010112 Joint(¢ 6-M5) R 2
25 0010290 Connector(¢ 6-PT1/8) F 1
26 0010310 Venturi Tube RyFaUg 1
27 0033939 [0033940] Hose Band(1/4 inch) IR—RIS R(1/4 4 > F) 2
28 1096004 Air Hose(12 X 18 X 1500mm) I7R—2X 1
29 1096005 Air Hose(12 X 18 X 500mm) I7Rk—X 1
30 0011987 UL Clamp UuLosz>>7 3
31 009814 Wood Screw(¢ 3.1 X 20} RRY 3

AZ7600G-1



17

SC10 DEVICE

AZ7600G-1



SC10 DEVICE SC10%E 17

RefNo Parts No. Description m A Amt.Req
1 2151067 Lint Removal Pipe EEINAT 1
2 2151066 Pipe Clamp I TEEINY R 2
3 110094 Screw(M4-07 X 6) e 2
4 2151059 Blowing Hole Screen R Ok 1
5 2151057 Wind Guide Plate(Front) RZR MR (A1) 1
6 110001 Screw(M4-0.7 X 5.4) kxy 2
7 2151058 Air Deflector REFRER 1

AZ7600G-1



18

EXTRA PARTS

AZ7600G-1

19



EXTRA PARTS

¢

FEER @

RefNo Parts No. Description m A Amt.Req
1 0020700 Edge Guide, Complete Set HrERGE) 1
2 110009 Screw(M4-0.7 x 8) Exy 1
3
4 0022430 Edge Guide, Complete Set LT EHGE) 1
5 0022432 Edge Guide LUTER 1
6 001330 Screw(9/64-40 X 3.8) Exry 1
7 0022431 Edge Guide Swing-out Lever AAVTFINLIR— 1
8 000172 Conical Spring Washer mIRRTy v 1
9 004150 Screw(11/64-40 x 5.2) 1Exry 1

10 000334 Nut PN 1
11 0022434 Edge Guide Swing-out Lever Holder XA >Z 7k LIN—EUIE 1
12 005506 Screw(11/64-40 x 8) Exy 1
13 0022433 Edge Guide Swing-out Lever Holder Support ER IS 1
14 0022437 Edge Guide Swing-out Lever Stop L/A—=X hwik 1
15 001227 Screw(1/8-44 x 3.8) = 1
16 0022435 Edge Guide Positioning Pin EREE LY 1
17 0022436 Positioning Pin Holder Spring EREE LV EIT/Nx 1
18 001225 Screw(1/8-44 X 2.8) 1ExY 1
19 110047 Screw(M4-0.7 X 10) =87 1

AZ7600G-1



19

Semi—submerged Only

Fully-submerged Setting

1

&

é 11

§§—401]/.J€;/

26

AZ7600G-1



MISCELLANEOUS SUPPORTING BOARD
L e

2T RER

19

RefNo Parts No. Description m f Amt.Req
1 2150212 Belt Cover NIV kA= 1
2 110015 Screw(M4-0.7 X 25) IS 2
3 2150213 Supplementary Belt Cover NV B A N— 1
4 110013 Screw(M4-0.7 X 8) Exy 2
5 2100339 Supporting Board ZTIR 1
6 000070 Hanging Nut alFy 4
7 009861 Hanging Bolt(Semi-submerged only) & JRIL hEHSLND ) 4
8 2101450 Spacer(15mm) SR AN—1 4
9 2101451 Spacer(5mm)(See the below) RTRANR—Y (TER) 4

10 0020064 Supporting Board Rubber Cushion 2R T B 8
11 000162 Washer(Semi-submerged) Ty (FEER) 4
11 000162 Washer(Full-submerged) Ty v (ELR) 20
12 000016 Nut(Semi-submerged) +v ~EELR) 8
12 000016 Nut(Full-submerged) +v MEREH) 20
13 2100375 Chute(Upper) Support 2 — b () BTIR 1

14 005624 Screw(M4-0.7 x 10) Exy 4
15 2100337 Chute(Upper) Ta—hM(E) 1

16 2100338 Chute(Lower) a—K(F) 1

17 009864 Hanging Bolt(Full-submerged only) BUMRILNELKDMH) 4
18 009871 Bolt(Full-submerged only) ML~ &R D H) 4
19 0020057 Supporting Board Connector(Full-submerged only) = #RZ TE (2D M) 2
20 0020045 SupportingBoardSleeve(Full-submergedonly) 4 R X U — (&L D &) 2
21 2100336 Supplementary Chute Cover Y a—hNEB AN~ 1

22 000538 Washer Tviv 1

23 140011 Wing Bolt(M4-0.7 X 6) FI 7RI 1

24 2100374 Chip Receiver(Semi-submerged only) YIBR T (LD H) 1

25 350007 Wood Screw(¢ 35 X 16) KRRy 2
26 0020078 [dler, C. Set(for Left Footing Pedal) FA R Z(#) 1

27 0020077 Idler Support 74 RS EUHR 1

28 009992 Screw(M4-0.7 X 10) ExRyY 2
29 0020076 Idler 71RZ 1

30 009995 Screw(M3-05 X 5) Exy 2
31

32 000676 Spring Washer ATV T Ty 2% 4
33 000666 Washer Tvy 8

() 7 — 7NV OEE45mmo & ¥ (I E,
Note : Not necessary when the thickness of Table is 45mm.

AZ7600G-1



AZ7600G-1



THREAD STAND RITA 20
—
RefNo Parts No. Description m 4 Amt. Req
1 9620696 Thread Stand, C. Set(6 Spools Type) RiTHEGE) (6 &~4H) 1
2 9620631 Column Cap ASLxvy v 7 1
3 9620670 Column Pipe(Upper) AZ LI 7 (k) 1
4 9620689 Thread Guide Holder{Large) A R (K) 1
5 911002 Screw(M4-0.7 X 20) xRy 1
6 911001 Screw(M4-0.7 X 12) 1Exry 3
7 910001 Nut Fw bk 4
8 9620673 Column Pipe Connector a7 LIS T#HF 1
9 911006 Screw(M5-0.8 x 13) xRy 2
10 910000 Nut PANAN 8
11 9620675 - Column Pipe(Lower) AZ LI 7(T) 1
12 930052 Washer A 1
13 930053 Spring Washer 2T T Ty v 1
14 910003 Nut(M16-1.5) PAAN 1
15
16 9620703 Thread Hanger(3 Spools Type) ALy RV FT(BEALF) 4
17 9620700 Thread Eyelet 7Ll k 6
18 9620688 Thread Hanger Holder ALy RAVHEL 4
19 911060 Screw(M6-1 X 15) Exy 4
20 9620691 Thread Guide Arm HARTF =LA 1
21 9620690 Thread Guide Holder{(Small) F41 RKRILF (N 1
22 9620666 Thread Guide(6 Spools Type) ALy RAA KRG KAL) 1
23 9620678 Spool Cushion RT=Nowvayv 6
24 9620679 Spool Pin AT — L8 6
25 9620680 Spool Mat A7—=ILX vk 6
26 9620681 Spool Seat Disc =0 6
27 930055 Spring Washer RTY Ty % 6

AZ7600G-1



21

WARNING [ ABEL E&SXN)L
LABEL Parts No. Description
AL hE A
—
Do not operate without eye guard 390140 [ CAUTION IN OPERATION
and safety devices.
Before threading, changing needle,
cleaning etc. switch off main switch.
=
x =
B WA TIIHiET D,
RRFRERBEEDIIT B e
= 390143 | BEEESAIL
RRMERETDT &, e
EE=t>THh 5. %
WL RKE R OIR,
VAR ETH &,
- )
AEEFZS| cON-ERTH LR
ERA v TFedo -4,
ADMNGR| oot S chamitac
- - DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 390144 HIGH-VOLTAGE
turn off power _ .
supply and wait BREFTEINIL
more than 5 minutes
before opening.
“Be sure to connect earth line”.
390145
FT—AINIL
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
‘ 390146 DIRECTION
EERARFRRINIL
EYE GUARD : TAKE CARE NOT CAUSE INJURY
TO EYES
390147 BELT COVER : DO NOT INSERT FINGERS
rHAREE Sasmm e
CAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 SOLENOID

BOE M E S AL
I‘x:‘l/len'I,E7’\)|/




LIST of MAIN SPARE PARTS
(FEZHYRAR)



22

AZ7600G-1 class LIST of MAIN SPARE PARTS(ZEHEY Z 1)

Main Parts|Needle Needle Presser Presser Presser Presser
Bar Clamp Foot, Foot Foot Foot
C. Set (Upper) (Front) (Rear)

Models stiE #t1F A TG (k) i) HI(®)
AZ7600G-C5DA-1 2100642 2169112 2157383 2157376 2157393 2157401

C6DA-1 " 1" 2157384 /I 2157394 n

C7DA-1 " " 2157385 " 2157395 "
AZ7620G-CA7DA-1 2100642 2169113 2157382 2157376 2157392 2157401




22

Stitch Differential Main Auxiliary Upper Lower Double
Plate Feed Dog Feed Dog Feed Dog Looper Looper Chaining
Looper
it 1k B &iEY N EL—s% FIL—/8 | ZEBIL—/
2158058 2159027 2159025 2159026 2109343 2109334 2159300
2158059 V4 " i u " "
2158067 2159024 " " " 17 7
2158060 2159024 2159025 2159026 2129301 2109334 2159300




23

INDEX

AZ7600G-1 Page =1
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. RefNo. Weight(g) Parts No. PageNo. Ref.No. Weight(g)

000009 16 8 001123 1 4 009995 19 30
000010 2 6 001196 15 25
000010 4 52 001203 2 21 0010052 16 22
000014 4 63 001225 18 18 0010112 16 24
000014 9 35 001227 18 15 0010263 16 11
000016 19 12 : 001230 15 4 0010220 .16 25
000016 19 12 001330 18 6 0010310 16 26
000035 10 356 001900 6 23
000070 19 6 001900 14 23 0011987 16 30
000162 19 11 -
000162 19 11 . 003636 5 24 0013208 12 24
000172 18 8 ' 003637 1 10
000177 4 9 003637 2 23 0020004 1 15
000177 14 7 003655 12 21 0020005 1 186
000178 4 7 0020016 2 22
000178 14 5 004139 15 14 _ 0020045 19 20
000182 4 48 ’ 004150 18 9 0020057 19 19
000240 15 11 004236 8 36 0020064 19 10
000322 4 32 004314 15 3 0020076 19 29
000334 16 19 004404 8 34 0020077 19 27
000334 18 10 _ ' 0020078 19 26
000393 6 45 005036 8 45 0020118 4 6
000419 13 30 005036 14 21 0020118 14 4
000444 2 9 005040 16 15 0020123 4 43
000456 13 41 005075 1 30 0020124 4 45
000488 7 20 005112 15 10 0020125 4 46
000526 5 25 005345 6 31 0020126 -4 47
000528 11 38 005505 16 20 0020137 1 29
000538 19 22 005506 18 12 0020165 4 5]
000561 11 39 005624 19 14 0020166 4 54
000567 6 48 0020167 4 49
000567 13 6 006035 4 30 0020350 11 44
000600 16 7 006816 1 22 0020401 12 32
000623 16 23 006861 13 29 0020538 11 36
000629 9 26 006905 16 10 0020538 13 44
000644 1 5 0020700 18 1
000644 4 31 007610 10 37
000644 4 37 007623 15 27 0021735 3 27
000653 4 38 007627 6 51 ‘
000665 7 15 , 0022215 4 19
000666 19 33 009736 6 29 0022430 18 4
000669 11 6 009814 16 31 0022431 18 7
000669 16 © 009853 4 50 0022432 18 b5
000676 19 32 009861 19 7 0022433 18 13
000690 11 34 009864 19 17 0022434 18 11
000726 1 36 - 009871 19 18 0022435 18 16
000740 10 31 009960 16 b5 0022436 18 17

009992 19 28 0022437 18 14



INDEX

AZ76OOGJ Page = 2
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. RefNo. Weight(g)
00923864 7 21 110027 6 53
0023473 12 40 110031 1 14
0095027 11 8 110033 11 26
0024083 4 4 110036 10 17
0024083 14 2 100000 11 40 110036 15 16
0024084 4 3 100001 1 13 110038 7 18
0024084 14 1 100001 8 23 110045 1 6
0024095 2 25 100001 14 11 110045 13 32
0024156 4 14 100002 11 5 110046 7 31
0024157 4 5 100044 10 39 110047 18 19
0024446 2 20 100072 12 19 110048 3 3
100073 8 2 110053 13 45
0030255 14 3 110054 2 32
0030748 13 27 110001 4 28 110059 8 39
110001 6 28 110059 14 15
0031111 4 8 110001 7 26 110063 7 19
0031111 14 6 110001 17 6 110064 3 19
110002 4 18 110064 4 36
0031831 13 9 110002 4 064 110064 12 2
110002 6 36 110065 8 22
0032604 6 34 110002 9 36 110068 15 6
0032706 8 35 110003 2 28 110070 12 39
0032726 8 3 110004 12 3 110071 9 17
0032879 1 23 110006 6 18 110076 2 8
0032919 7 29 110008 4 40 110091 4 42
0032952 4 12 110009 4 21 110024 17 3
0032962 4 11 110009 6 26 110106 2 15
110009 9 12
0033024 3 14 110009 10 14 120006 6 6
0033627 1 24 110009 18 2 120006 7 6
0033935 16 18 110011 6 33 120006 9 b5
0033936 16 17 110012 1 12 120006 10 24
0033937 16 16 - 110012 2 11 120006 11 2
0033938 16 14 110012 3 9 120010 8 17
0033939 16 2 110012 7 23 120013 9 32
0033939 16 27 110012 8 8 120017 1 28
110013 1 33 120017 8 20
0034293 11 49 110013 2 2 120018 10 29
110013 3 7 120027 12 50O
0068146 12 30 110013 4 2 120049 6 2
0068202 11 29 110013 6 46 120049 7 2
0068517 3 15 110013 19 4 120049. 9 2
110015 19 2 . 120049 10 2
0077301 5 34 110016 1 18 120049 13 4
' 110016 11 43 '
0080503 13 26 110017 11 45 130001 9 16
110026 4 65 130002 12 15
0093528 3 26 110026 12 47 130003 3 25



INDEX

AZ7600G-1 Page = 3

Parts No. PageNo. RefNo. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)

130003 12 49

130020 4 67 190000 4 53 350007 19 25
190001 11 41
140000 1 17 190002 4 44 390513 2 33
140001 1111 190015 2 13
140002 10 12 190016 4 10 910000 20 10
140003 6 13 190016 14 8 910001 20 7
140004 9 21 190080 8 1 910003 20 14
140005 10 22 911001 20 ©
140010 7 34 210009 9 30 911002 20 5
140011 19 23 911006 20 9
140013 7 16 280013 8 41 911060 20 19
280013 14 17
150004 3 10 930052 20 12
300000 10 21 930053 20 13
160001 1 8 300000 11 4 930055 20 27
160001 5 4 300000 12 18
160001 8 31 300001 12 23 1080133 16 21
160001 9 10 300004 1 27
160001 10 26 300007 8 33 1094011 16 3
160001 11 33 300008 6 12
160001 12 12 300008 9 20 1096000 16 12
160001 13 3 300008 10 11 1096004 16 28
160001 15 17 300032 10 36 1096005 16 29
160002 6 4 300043 1 34
160002 7 4 300106 10 38 1097000 16 4
160002 -9 23 1097001 16 9
160003 6 B8 310001 6 42
160003 - 7 8 310005 6 40 1298000 16 13
160003 10 8 310011 15 26
160003 12 43 310065 9 28 2049401 1 35
160007 5 2 - 310073 13 20
160007 8 26 310089 - 6 16 2100006 1 1
160007 11 21 310089 9 24 2100009 7 27
160007 12 10 310090 13 42 2100011 1 7
160016 6 19 310105 4 24 2100012 1 9
160024 10 5 310109 5 27 2100014 1 3
160027 5 14 2100024 2 24
320008 6 47 2100032 13 43
170010 15 21 320008 13 11 2100035 3 ]
- 170032 2 b5 320009 13 23 2100037 3 21
170037 4 58 320012 13 46 2100047 3 4
170045 8 11 320016 13 47 2100088 9 3
170065 8 15 2100088 10 3
330000 3 17 2100098 5 4]
180002 12 37 330008 3 16 2100099 8 25
180003 12 42 2100105 5 19
180014 10 18 3400061 8 6 2100117 5 21



INDEX

AZ7600G-1 Page =4
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
2100137 5] 7 2100288 11 20 2100868 12 8
2100138 6 14 2100289 12 38 2100869 12 6
2100144 6 3 2100318 3 8 2100870 12 7
2100145 6 32 2100336 19 21 2100872 5 15
21001562 6 39 2100337 19 15 2100874 3 24
2100160 7 1 2100338 19 16 2100875 1 26
2100161 7 7 2100339 19 5 2100890 9 37
21001861 9 9 2100374 19 24 2100892 9 27
2100165 7 10 2100375 19 13 2100895 13 40
2100173 7 3 2100404 4 20 2100896 13 39
2100174 7 24 2100410 5 17 2100903 9 22
2100176 6 15 2100412 b 35 2100905 10 6
2100189 8 28 2100413 5 36 2100918 3 20
2100192 8 21 2100414 5 39 2100921 3 2
2100199 8 30 2100417 5 40 2100928 13 18
2100215 9 2100433 10 25 2100929 13 19
2100215 10 1 2100434 12 16 2100947 9 3]
2100227 9 15 2100435 12 25 2100957 13 15
2100241 11 14 2100436 10 27 2100960 3 23
2100242 11 13 2100437 10 30 ‘
2100243 11 15 2100438 10 28 2101157 15 18
2100244 11 16 2100442 12 20 2101158 15 19
2100248 11 9 2100443 12 22 2101159 15 22
2100249 10 20 2100444 12 26 2101160 15 12
2100249 11 10 2100451 12 28 2101161 15 13
2100251 11 3 2100452 12 29 2101163 15 5
2100251 12 17 2100518 8 19 2101164 15 20
2100252 11 28 2100533 6 41 2101165 15 24
2100253 11 30 21005635 6 43 2101166 15 23
2100256 11 35 2100536 6 44 2101405 6 b
2100257 11 46 2100538 2 19 2101406 6 11
2100259 11 48 2100580 3 5 2101412 9 14
2100262 11 31 2100642 5 43 2101414 9 19
2100263 11 37 2100642 6 20 2101416 9 4
2100264 11 47 2100667 9 25 2101417 10 10
2100266 11 12 2100671 11 22 2101418 9 7
2100267 11 32 2100672 11 23 2101420 10 33
2100269 11 27 2100673 11 24 2101423 7 5
2100271 11 42 2100674 11 25 2101434 10 32
2100272 5 31 2100703 2 27 2101450 19 8
2100273 10 7 2100851 9 34 21014561 19 9
2100275 12 35 2100854 9 33
2100276 12 36 2100856 2 31 2109211 6 35
2100277 12 33 2100861 3 13 2109212 6 50
2100278 12 34 2100864 1 20 2109214 10 16
2100279 12 41 2100865 12 1 2109334 10 15
2100280 12 27 2100866 12 4 2109343 9 29
2100283 12 13 2100867 12 b5 2109932 16 1



INDEX

AZ7600G-1 Page = 5

Parts No. PageNo. RefNo. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
2150047 5 30 2150176 4 55
2110026 3 6 2150048 5 23 2150202 13 21
2110027 3 5 2150049 5 22 2150207 13 22
2110181 5 3 2150050 5 42 2150209 5 12
2110183 5 6 2150053 6 10 2150210 1 2
2110184 5 5 2150056 13 37 2150212 19 1
2110252 6 1 2150059 6 17 2150213 19 3
2110261 13 14 2150063 12 9 2150214 5 1
2150064 11 1 2150242 6 9
2120537 5 16 2150065 11 18 2150250 7 9
2150066 11 19 2150253 10 . 4
2121107 7 12 2150067 12 48 2150287 T 17
2121108 7 11 2150069 3 22 2150289 12 14
2121109 7 17 2150069 5 38 2150290 12 11
2121110 7 14 2150070 9 6 2150291 12 51
2121111 7 32 2150075 9 8 2150325 13 31
2121112 7 30 2150075 11 7 2150380 2 1
2121113 7 33 2150082 9 18 2150381 8 27
2121114 7 13 2150096 5 9 2150382 8 29
' 2150104 13 2 2150383 6 25
2129200 6 52 2150107 4 56 2150384 6 27
2129301 14 26 2150108 4 57 2150386 12 31
2129420 2 29 2150114 4 34 2150389 4 35
2150115 4 29 2150415 4 59
2150015 1 11 2150116 4 15 2150422 4 61
2150017 3 18 2150116 14 9 2150423 4 62
2150018 2 4 2150124 4 27 2150424 10 13
2150019 7 25 2150125 2 7 2150425 4 66
2150020 7 22 2150130 9 11 2150615 9 13
2150021 7 28 2150136 4 13 2150710 13 24
2150022 3 12 2150139 8 24 2150713 13 25
2150023 2 10 2150142 8 16 2150714 13 T
2150024 2 12 2150143 8 13 2150722 13 12
2150025 2 14 2150144 8 18 2150723 13 7
2150026 1 19 2150150 6 49 2150724 13 10
2150030 4 22 2150151 4 4] 2150725 13 16
2150031 4 23 2150155 8 9 2150726 13 17
2150032 4 25 2150156 8 7 2151001 15 28
2150035 6 37 2150158 8 46 2151020 15 7
2150038 5 10 2150159 8 4 2151021 15 8
2150039 5 18 2150162 4 33 2151024 15 9
2150040 5 26 2150164 14 12 2151025 15 15
2150041 5 28 2150165 4 39 2151054 1 21
2150042 5 37 2150167 4 16 2151055 2 26
2150043 5 20 2150168 10 23 - 2151056 1 32
2150044 5 32 2150169 10 19 2151057 17 5
2150045 5 33 2150170 10 9 2151068 17 7
2150046 5 29 2150172 14 10 2151059 17 4



AZ7600G-1

Parts No. PageNo. Ref.No. Weight{g)

Parts No.

INDEX

PageNo. Ref.No. Weight(g)

Page =6

Parts No. PageNo. Ref.No. Weight(g)

2151066
2151067

2152027

2157102
2157376
2157376
2157377
2157377
2157378
2157378
2157379
2157382
2157383
2157384
2157385
2157392
2157393
2157394
2157395
2157401
2157401

2158058
2158059
2158060
2158067

2159024
2159024
2159025
2159026
2159027
2159300

2160100
2160122

2161024

2169112
2169113
2169920

3100061
3100129
3100131

17
17

8

13
8
14
8
14

12
14
12
12
12
10

15

14
15

ol

2
1

10

28
38
14
40
16
44
20
32
13
37-1
37-2
37-3
19
43-1
43-2
43-3
42
18

30-1
30-2
24

30-3

44-2
25
45
46
44-1
34

21
22

33

3100329
3100345
3100370
3100370
3100371

9620631
9620666
9620670
9620673
9620675
9620678
9620679
9620680
9620681
9620688
9620689
9620690
9620691
9620696
9620700
9620703

13 35
13 34
6 38
13 8
13 13

20 2
20 22
20 3
20 8
20 11
20 23
20 24
20 25
20 26
20 18
20 4
20 21
20 20
20 1
20 17
20 16



dyamato

YOS BERIR
YAMATO SEWING MACHINE MFG. 6O,LTD.

P/N 9710135(P)
No. 2 Edited in 2006.7
(AZ7600G-1) 7 Printed in Japan 2006.7.3HD



	Contents
	目次
	[P1]   MISCELLANEOUS COVER(1)
	[P1]   カバー関係(1)
	[P2]   MISCELLANEOUS COVERS(2)
	[P2]   カバー関係(2)
	[P3]   MISCELLANEOUS COVERS(3)
	[P3]   カバー関係(3)
	[P4]   MISCELLANEOUS THREAD EYELETS
	[P4]   糸道関係
	[P5]   MISCELLANEOUS CRANKSHAFT & BUSHINGS
	[P5]   主軸及びブッシュ関係
	[P6]   NEEDLE BAR DRIVING MECHANISM
	[P6]   針棒機構
	[P7]   KNIFE DRIVING MECHANISM
	[P7]   メス機構
	[P8]   PREEER FOOT MECHANISM
	[P8]   押エ機構
	[P9]   UPPER LOOPER DRIVING MECHANISM
	[P9]   上ルーパ機構
	[P10] LOWER & DOUBLE CHANING LOOPER DRIVING MECHANISM
	[P10] 下ルーパ及び二重環ルーパ機構
	[P11] FEED DRIVING CONTROL MECHANISM
	[P11] 前送リ調節機構
	[P12] FEED DRIVING MECHANISM
	[P12] 送リ機構
	[P13] LUBRICATING MECHANISM
	[P13] 給油機構
	[P14] AZ7620G-CA7-1 EXCLUSIVE PARTS
	[P15] K1 DEVICE
	[P15] k1装置
	[P16] C DEVICE
	[P16] C装置
	[P17] SC10 DEVICE
	[P17] SC10装置
	[P18] EXTRA PARTS
	[P18] 特注部品
	[P19] MISCELLANEOUS SUPPORTING BOARD
	[P19] 受ケ板関係
	[P20] THREAD STAND
	[P20] 糸立台
	[P21] WARING LABEL
	[P21] 警告ラベル
	[P22] LIST of MAIN SPARE PARTS
	[P22] 主要部品リスト
	[P23] INDEX
	[P23] 索引

